SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

L I ]

Date: 8 SEP.2017 112122

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17121234 GHz 17.51 dam ML 1.7112303 GHz 16.27 dBm
TL 1 171014535 GHz 10.61 dBm Oce Bw 2.715284715 MHz TL L 1.71014535 GHz 9.31 dBm Oce Bw 2.709290709 MHz
T2 1 171286064 GHz 11.07 dam T2 1 1.71285465 GHz 10.11 dam

L U ]

Cate: 8. SEP.2017 11:21:32

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I ]

Date: 8 SEP.2017 112350

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.88 dBm) 16.99 dBm)
- M 1.73155890 GHz - 1.73287760 GHz,
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17315589 GHz 17.88 dam ML L 1.7328776 GHz 16.39 dam
T 1 1.73114535 GHz 11.12 dBm Oce Bw 2.709250709 MHz TL L 1.73113337 GHz 9.72 dBm Oce Bw 2.721278721 MHz
T2 1 173385465 GHz 11.29 dam T2 1 1.73385465 GHz 10.22 dam

L U ]

Cate: 8. SEP.2017 11:24:00

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Date: 8 SEP.2017 11.26.18

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.55 dm| mili] 17.04 dBm|
20 1.75363790 GHz, - M 1.75404550 GHz
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CF 1.7535 GHz 1001 pts Span 6.0 MHz CF 1.7535 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17536374 GHz 17.55 dém ML 17540455 GHz 17.04 dBm
TL 1 1.75213936 GHz 11.09 dem Oce Bw 2.721278721 MH2 T1 1 1.75213936 GHz 10.60 dBm oce Bw 2.739260739 MHZ
T2 1 175486064 GHz 10.97 dBm T2 1 175487862 GHz 9.81 dbm

L )i ] -

Cate: 8.5EP.2017 11:26:28
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s=amranas. FCC RF Test Report Report No. : FG762714-01B

LTE Band 4

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.65 dBm) ™M1[1] 14.15 dBm)
1.71091200 GHz 1.71186100 GHz,
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-6 df -60 di
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1710912 GHz 15.65 dam ML 1711861 GHz 14,15 dam
T 1 17102522 GHz 10.60 dBm Oce Bw 4.505454505 MHz TL L 1.7102622 GHz 9.95 dBm Oce Bw 4.485514486 MHz
T2 1 17147577 GHz 10.72 dem T2 1 1.7147478 GHz 9.26 dam
L U J L JU J L]
Date: 8 SEP.2017 11:28.46 Date: 8B SEF 2017 11:28:56

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.42 dBm)| ™M1[1] 14.97 dBm)
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CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17323 GHz 15.42 dam ML 1.730852 GHz 14,37 dam
T 1 1,7302423 GHz 8.44 dBm Oce Bw 4.505494505 MHz TL L 1.7302622 GHz 9.06 dBm Oce Bw 4.495504496 MHz
T2 1 1.7347478 GHz 10.92 dam T2 1 17347577 GHz 8.87 dam
L U J wa L JU J L]

Date: 8 SEF.2017 11:31:14 DCate: 8. SEP.2017 11:31:24

Highest Channel / 5SMHz / QPSK Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.05 dm| mili]
20 1.75080200 GHz - 1.75035200 GHz
Oce Bw 4.495504496 MHZ, ’} Oce Bw 4.475524476 MHZ|
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60 d -60 db
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.7525 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1750802 GHz 15.05 dBm ML 1.750352 GHz 14.539 dBm
TL 1 1.7502522 GHz 10.21 dém Oce Bw 4.495504496 MHz T1 1 1.7502622 GHz 8.61 dBm oce Bw 4. 475524476 MHZ
T2 1 17547478 GHz 10.97 dBm T2 1 1.7547378 GHz 9.24 dBm
L ) L )i ) L
Date: 8. SEP.2017 11:33.42 Date: 8 SEP.2017 11:33:52
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I ]

Date: 8 SEP.2017 11.36.10

L U ]

DCate: 8. SEP.2017 11:36:20

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.65 dBm) ™M1[1] 16.25 dBm)
M1 1.7164990 GHz o 1.7146600 GHz
= - Yoce 9.030960031 MHz @ 3 By £.991008991 MHZ
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-6 df -60 di
CF 1,715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.716499 GHz 17.65 dam ML 1.71466 GHz 16.25 dam
T 1 17105045 GHz 11.14 dBm Oce Bw 9.030965031 MHz TL L 1.7105245 GHz 9.90 dBm Oce Bw £.991008991 MHz
T2 1 1.7195355 GHz 11.27 dam T2 1 17195155 GHz 9.95 dam

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L it J -

Date: 8 SEF.2017 11.38.38

L U ]

Cate: 8. SEP.2017 11:38:48

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.64 dBm)| ™11 17.71 dBm
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1,73208 GHz 16.64 dam ML 1.731861 GHz 17.71 dem
T 1 1,7280045 GHz 10.50 dBm Oce Bw 9.050943051 MHz TL L 1.7279645 GHz 10.60 dBm Oce Bw 9.050949051 MHz
T2 1 17370554 GHz 10.94 dam T2 1 17370155 GHz 9.13 dam

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Date: 8 SEP.2017 11.41.06

L )i ]

Cate: 8.5EP.2017 11:41:16

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 0de  SWT  12.6ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.00 dBm| mili] 7.50 dBm
20 1 1.7482220 GHz - M 1.7459440 GHz
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CF 1.75 GHz 1001 pts Span 20.0 MHz CF 1.75 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1748222 GHz 17.00 dBm ML 1745044 GHz 17.50 dém
TL 1 1.7454246 GHz 11.95 dem Oce Bw 9.090905091 MHz TL 1 1.7454645 GHz 10.62 dBm Oce Bw 9.010989011 MHz
T2 1 17545155 GHz 11.25 dBm T2 1 17544755 GHz 10.15 dBm
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saronas. FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.77 dBm) 14.01 dBm)
- w1 1.7200470 GHZ| - 1.7185790 GHz
o Dcc By 13.996605397 MHz 13.456543457 MHz
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CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.7175 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.720047 GHz 16.77 dam ML 1718579 GHz 14.81 dsm
T 1 17107867 GHz 10.05 dBm Oce Bw 13.396603397 MHz TL L 1.7107567 GHz 10.14 dBm Oce Bw 13.456543457 MHz
T2 1 17241833 GHz 9.78 dam T2 1 17242133 GHz 10.03 dam

L I ]

Date: 8 SEF.2017 11.43.34

L U ]

DCate: 8. SEP.2017 11:43:44

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.01 dBm) 16.40 dBm)
. 60 GHZ| 1.7362460 GHz
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. T 13.486515487 MHz 13.996663337 MHz
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CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.726536 GHz 16.01 dBm ML 1736246 GHz 16.40 dBm
T 1 17257867 GHz 10.63 dBm Oce Bw 13.486513487 MHz TL L 1.7256467 GHz 9.58 dBm Oce Bw 13.336663337 MHz
T2 1 17392732 GHz 11.28 dam T2 1 1.7391833 GHz 10.04 dam

L I ]

Date: 8 SEP.2017 11.46.03

L U ]

DCate: 8. SEP.2017 11:46:13

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum

Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz

Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz

o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.16 dBm| mili] 16.40 dBm|
20 1.7417160 GHz - u 1.7429750 GHz
Oce B 18426573427 MHz Oce B 13456543457 MHz
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CF 1.7475 GHz 1001 pts Span 30.0 MHz CF 1.7475 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1741716 GHz 16.16 dBm ML 1.742975 GHz 16.40 dBm
TL 1 1.7407567 GHzZ 10.58 dBm oce Bw 13.426573427 MHz T1 1 1.7407268 GHz 11.40 dBm oce Bw 13.456543457 MHz
T2 1 17541833 GHz 8.57 dbm T2 1 17541833 GHz 9.18 dbm

Date: 8 SEP.2017 11.48:30

L )i ]

Cate: 8.5EP.2017 11:48:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

Date: 8 SEP.2017 115056

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,70 d& = RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.75 dBm) 18.04 dBm)
0 1.7146050 GHz - i1 1.7174430 GHz
N 18.901698302 MHz P S p . 1B.181818182 MHz
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50 d -50 di
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CF 1.72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.714605 GHz 18.75 dam ML 1.717443 GHz 18.84 dam
TL 1 1.7108092 GHz 10.94 dBm Oce Bw 18.301638302 MHz TL L 1.7109291 GHz 10.46 dBm Oce Bw 18.181B16162 MHz
T2 1 17291109 GHz 12.01 dam T2 1 1.7291109 GHz 10.70 dam

L U

DCate: 8. SEP.2017 11:51:08

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I

Date: 8 SEP.2017 11:53:27

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,70 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 18.82 dBm) 18.26 dBm)
M1 245 3 986940 Gl
- 1.7245880 GHZ| - 1.7386940 GHz
~ 18.461538462 MHz L A 18.981618382 MHz
10d 2 \ 104 -
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e — — » J T |
_ 20, i
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1724538 GHz 18.82 dsm ML 1738694 GHz 18.26 dam
T 1 1,7232692 GHz 12.45 dBm Oce Bw 18.461538462 MHz TL L 1.7233092 GHz 10.31 dBm Oce Bw 18.361616362 MHz
T2 1 17417308 GHz 12.08 dam T2 1 1.7416908 GHz 11.33 dam

L U

DCate: 8. SEP.2017 11:63:97

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 8 SEP.2017 115555

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.70 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 20.03 dBm 17.92 dBm|
- s 17507850 e o L ra 100 s
LA 1B.341658342 MHz AR N _ 1B.461538462 MHz
¥ e .
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-40d -40 d
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1739725 GHz 20.03 dém ML 1.742163 GHz 17.92 dém
TL 1 1.7357293 GHz 11.84 dém Oce Bw 18.341658342 MHz TL 1 1.7357692 GHz 10.07 dém Oce Bw 18.46153B462 MHZ
T2 1 17540709 GHz 10.85 dBm T2 1 1.7542308 GHz 10.13 dBm

L )i

Cate: 8.5EP.2017 11:56:05
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SPORTON LAB.

FCC RF Test Report Report No. : FG762714-01B

LTE Band 4

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

rum =

pectrum

(=]

pe
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.49 dBm| ™M1[1] 1643 aBm)
- " 1.71102730 GHz - 1 1.71214140 GHz,
Ocopbive 1.088111888 MHz| - ocx 2.721278721 MHZ]
e L e O e AN AT ] Ny
10d 104
o4 od /
/| Y f‘
104 - + -0 d
] % ] \
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20 d = = . 20d — - = —
e e A 20 dha: —
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7110273 GHz 15.49 dam ML 17121414 GHz 16.43 dam
T 1 171015734 GHz 8.50 dBm Oce Bw 1.088111688 MHz TL L 171013938 GHz 10.55 dBm Oce Bw 2.721278721 MHz
T2 1 171124545 GHz 8.7 dam T2 1 1.71286064 GHz 9.97 dam

Date: 27.0CT 2017 12:24:37

L U

Date: 27.0CT2017 11:34:11

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cBm  Offset 11.70 0B & RBW 30 kHz
Att

Ref Level 30,00 dBm

Offset 11,70 db « RBW 100 kHz

- a0 dR SWT 632 ps @ VBW 100 kHz  Mode Auto FFT e At SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.81 dBm) MiL1] 16.66 dBm|
n 1.73234900 GHz o i 1.73153500 GHz,
. Occ B 1.088111888 MHz| - x ~ A Occ Bre 2.739260739 MHZ]
P . P NPy T SV AV NPT AW, RN oy P
10d — — lhass 10d
i
od ) . 0al +
-10 df ‘/ \\ -10 d \\
\ /
s \ 20d + e =
e Rt WP e v
30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1,732349 GHz 14.81 dam ML 1731835 GHz 16.68 dam
T 1 1.73195734 GHz 7.40 dm Oce Bw 1.088111688 MHz TL L 173112737 GHz 10.04 dBm Oce Bw 2.739260739 MHz
T2 1 173304545 GHz 8.40 dam T2 1 1.73386663 GHz 9.13 dam

L I ]

Date: 27.0CT 2017 12:28:08

L U

Date: 27.0CT2017 11:37:42

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

rum

Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.70 dB & RBW 100 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.25 dBm| 17.66 dBm)|
0 . 175405660 GHz - 1 1.75231320 GHz
T oce B 1.093706294 MHz 1 — 2.727272727 MHZ]
[ i P O s / ]
10d S S kit 104 .
1 /
0 di 0di
04 10 d
B Ay A _ R [
o - s 20 =
30
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7535 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17540586 GHz 16.25 dBm ML 1.7523132 GHz 17.66 dém
TL 1 1.75375455 GHz 9.05 dBm oce Bw 1.093706294 MHz T1 1 1.75213936 GHz 10.77 dBm oce Bw 2.727272727 MHZ
T2 1 175484825 GHz 7.66 dém T2 1 175486563 GHz 10.87 dBm

L 1 ) ]

Date: 27.0CT.2017 12:29.22
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Cate: 27.0CT.2017 11:38:57
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LTE Band 4

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.52 dBm) ™M1[1] 16.53 dBm)
- 1.71310900 GHz - i 1.7159990 GHz
c Bre 4.495504496 MHz ” _OccBw : 9.030969031 MHZ
. at A Yol A\ i nay N SN NN S Wl WL -
10d From o e\ - 104 ~
7 | \
{ | ! \
od J | 0 di 1
/ | T
-1 d - 10 di ‘l
\ /
| a o
20d - A o 204 RN
At ST S v ] 20 B =
Ay ~ e .
a0 30
-40 ds -40 di
50 df 50 d
&nd 60 d
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.713109 GHz 14.52 dam ML 1.715999 GHz 16.53 dam
T 1 17102522 GHz 8.29 dBm Oce Bw 4,495504496 MHz TL L 1.7104945 GHz 10.46 dBm Oce Bw 9.030969031 MHz
T2 1 17147478 GHz 9.61 dam T2 1 17195155 GHz 10.00 dam
L U J L JU J L]
Date: 27.0CT 2017 11:4228 Date: 27 OCT 2017 115045

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.67 dBm) 16.52 dBm)
1.73286000 GHz 1.7352970 GHz
20 20
B ! r 4.505404505 MHz o 9.030969031 MHZ
10 d i A n ‘ 10 d 5
{ | \
od ! 0 d Il
/ | /
-10 df 7 -10 d T
/] . / e e
A S 20 = 7 =
N YA I A Ve o
- -30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.73286 GHz 14.67 dam ML 1.735297 GHz 16.52 dam
T 1 1,7302522 GHz 9.29 dBm Oce Bw 4.505494505 MHz TL L 1.7279945 GHz 10.00 dBm Oce Bw 9.030969031 MHz
T2 1 17347577 GHz 11.01 dam T2 1 17370155 GHz 10.14 dam
L U J wa L JU J L]

Date: 27.0CT 2017 11:45:58 Date: 27.0CT 2017 120818

Highest Channel / 5SMHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 16.97 dBm|
20 1.75052200 GHz - M 1.7464040 GHz
9 Oce B 4.495504496 MHz X o QccBy £8.001008991 MHz
L T s ] e il
104 < A L L, RPTLENL 10 d
od od
! /
BUE a ‘
7 \
.y P dad sl e
Ly " TN
) 30
-40 -40 df
-50 d -50 di
60 d -60 db
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.75 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1750522 GHz 15.13 dBm ML 1746404 GHz 16.97 dBm
T1 1 1.7502622 GHz 9.61 dBm oce Bw 4.495504496 MHz T1 1 1.7454645 GHz 9.66 dBm oce Bw 8.991008991 MHZ
T2 1 17547577 GHz 8.79 dbm T2 1 17544555 GHz 9.11 dém
L ) L )i ) L
Date: 27.0CT.2017 11:47.13 Date: 27.0CT.2017 1204:32
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LTE Band 4

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.8a dBm) 18.21 dBm)
- " 1.7205870 GHZ| - 1.7195200 GHz
S B - 13.456549457 MHz I P I 18.261738262 MHz
Ao DAL [P Iz e
w0 .\ oaata! fi v 0d
! \ / \
od \\ 0d \
\ . J \
-10 df T -10 -_.\J’
/ \ P
20 d =V 20 B =
[t SRR FEAY -
= 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.720587 GHz 14.83 dam ML 1.71952 GHz 18.21 dam
T 1 17107867 GHz 10.07 dBm Oce Bw 13.456543457 MHz TL L 1.7108492 GHz 11.15 dBm Oce Bw 18.261736262 MHz
T2 1 17242433 GHz 9.1 dam T2 1 1.7291109 GHz 10.83 dam
L U J L JU J L]
Date: 27.0CT 2017 12.08.04 Date: 27 0CT 2017 121620

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 1 aBm) ™Il 17.90 dBm|
0 1.7347180 GHz - [ 1.7478150 GHz
TRoce B ) 13426575427 MHz o A e B 1B.261738262 MHz
™ — . T 1 -
0u ; o o it | e e, | : 10 d 7 .
| | [
od od 1
/ | / |
04 - - 10 d -
/ ‘ ] -
\ \ - i A LN
20 d 5 S 20 dim—t— =
A [ A /
-30 -30
-0 d -40 di
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 1.734718 GHz 14.34 dBm M1 1.737815 GHz 17.98 dBm
TL 1 17258167 GHz 8.94 dBm Occ Bw 13.426573427 MHz TL L 1.723469 GHz 10.95 dBm Occ Bw 18.261736262 MHz
T2 1 1,7392433 GHz 9.90 dBm T2/ 1 1.7417308 GHz 11.07 dBm
L U J wa L JU J L]
Date 27.0CT2017 121135 Date: 27.0CT.2017 1216.52
Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.44 dBm| mil1] 18.56 dBm|
20 1.7409670 GHz 20 M1 1.7482770 GHz|
N N Oce Bw 13.486513487 MHz e A 1B.461538462 MHz
10 d . s b MR WL S ¢ 10 d =
\
04 T | 0ol :
\ |
-10 /
P Tl \. ~
rovahi VT N SN\
N .
) 30
-40d -40 d
-50 d -50 di
-60 df -60 o
CF 1.7475 GHz 1001 pts Span 30.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1740967 GHz 15.44 dBm ML 1.746277 GHz 18.56 dBm
T1 1 1.7407268 GHz 10.16 dBm oce Bw 13.486513487 MHz T1 1 1.7356893 GHz 11.34 dBm oce Bw 18.461538462 MHz
T2 1 17542133 GHz 9.53 dbm T2 1 1.7541508 GHz 10.71 dBm
L ) L )i ) L
Date: 27.0CT.2017 121249 Date: 27.0CT.2017 1221:06
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGNIECHHEKABS PABS
. . . Abe Li SPURROUIS INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS /_\ 20 dbE fi\ g
10 dBm f 1“ 10 dém / \
bis { 11 0 dBm / i
10 dBm - -10 dBm t
SPURIOUS_LINE_ABS ‘ \ |
-20 dBm r \ -20 dBm I{
-30 dBm / . -30 dBm I“\\
-40 dem i, o *‘,f'\ il i dem, "J’ - o
e v [d T
ool LN =
/ -
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts SQD_E 765 GHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70881 GHz -36.86 d&m -23.86 d8 1.753 GHz 1.755 GHz 100.000 kHz 1.75477 GHz 21.53 dBm -8.47 db
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -22.85 dBm -9.85 dB 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -22.16 dBm -9.16 dB
1.710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 21.17 dBm -8.63 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75600 GHz -35.27 dbm -22.27 db
i ] L il ]

Date: 8. SEP 2017 09:44:08

Date: 8 SEP 2017 09:48:44

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

] um mv:
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm f’"“”" '“""‘1\ 10 dBnf—2 ”\
b f‘ | 0 demf \
-10 dem | ! -10 ddm L
SPURIOUS_LINE_ABS | \ |
20 dem { \ ophbm
d _,l g
-30 dBm -30 dem
W T
A J\_r/ \v\ MMJ'\
P y "
40 dBm " 40 dBm
&l
e S R
S0 -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -17.44 dBm .44 08 1.783 GHz 1.755 Ghz 100.000 kHz 175392 GHz 13.15 dBm -16.85 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -27.12 dém -14.12 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75507 Gz -25.73 dBm -12.73 dB
1,710 GHz 1.712 GHz 100,000 kHz 171103 GHz 12.80 dBm -17.20 dB 1.766 CHz 1768 GH2 1.00D MHz 175800 GHz Z18.75 dBm 578 dn
.

Il

Date: 8.SEP.2017 09:46:26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGUE CHEKABS PARS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES!
20 UIB’I'::“H PURIOUS_) INE_ABS PABS 20 UB!!':i‘p S
P f
10 dBm { \'\ 10dBm / !
0de 1 0 dem J L\
-10 dem, i -10 dem
SPURIGUS. INE_AB5 L '
-20 dem L‘ -20 dem /
-30 dom } -30 dBm
2 / b .f \ "‘I‘ |1
40 derm. e 7 h-40 dBm, ol M
-y e el H \ ~ o wu»—w«.-h-.mj.» 0 b L

ST / K m \
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -36.66 dém -23.66 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175477 GHz 20.14 dBm -5.86 db

1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -25.26 dbm -12.26 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -24.77 cBm -11.77 dB

1.710 GHz 1.712 GHz 100,000 kHz 1.71025 GHz 20.03 dBm -9.97 dB 1.756 GHz 1765 GH2 1,000 Mz 75616 CHe 31 44 chm 16 44 db,

I J ) e i ™

Date: 8. SEP 2017 09:45:18

Date: 8 SEP 2017 09:49:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dBm / A 10 dBmf M\,
ode ! \ 0 uamf ‘1
-10 dBm ! -10 ddm -
SPURIOUS_LINE_ABS |‘ l |
20 dem 7 J % 20 ghm
30 dBm 'fgu dBm M
//ﬂ' "“\\\ T .
’
-40 dm — _40 dem b
L by
PO e il STT SR
BT -50 dBm
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -20.97 dém -7.07 d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75400 GHz 12.03 dBm -17.97 dB
1.709 GHz 1.710 Ghz 20.000 kiz 1.70558 GHz -29.31 dbm -16.31 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75505 GHz -28.11 dBm -15.11 dB
1,710 GHz 1.712 GHz 100,000 kHz 171112 GHz 12.27 dBm -17.73 dB 1.766 CHz 1768 GH2 1.00D MHz 75606 CHe 20,50 dBm 750 dn
.
I 1 i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
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Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -37.15 dém -24.15 d& 1.783 GHz 1.755 Ghz 100.000 kHz NI 20.49 dBm —gml
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz ~25.66 dbm -12.56 d& 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -25.35 dBm -12.35 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.32 dem -9.67 d& 1756 CH2 1768 GH2 1,000 Mz 75603 CHe 35.82 dBm 2252 db,
i ] L il ]
Date: 27.0CT 2017 12:25:55 Date: 27.0CT 2017 12:30:41
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] um mv:
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm /“ . 10 dBny *""“’"\
ods ! \, 0 dBm; 1
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-20 dBm j ‘\ﬁm\‘ _20HBm 1
. N
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purarersn A‘W‘Nﬁm
SOt -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -21.66 dém -6.56 d8 1.783 GHz 1.755 Ghz 100.000 kHz 175438 GHz 12.59 dBm -17.41 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.70585 GHz -29.72 dbm -16.72 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75505 GHz -28.70 dBm -15.70 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71020 GHz 12.25 dBm -17.75 dB 1756 CH2 1768 GH2 1.00D MHz 75604 CHe 19.95 dBm 55 db
.
I J1 £
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Ref Level 20,00 dém Offset 11.70 db

Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGE CHNEKABS_ PARS
6 3 5 ABS Lt SPURIOUS, NE_ABS PAES!
20 UIB’I';“H PURIOUS_) INE_ABS PABS f‘ 20 UB!!':i‘p g/ S
10 dem {‘ 10 dBm !
0ds [ \ 0 dem J \
-10 dem, - -10 dem i
SPURIOUS_LINE_BBS l 1 [l
-20 dem / \' -20 dem J \
-30 dom ! -30 dBm 7
_40 dem ,l“'r'w ":W‘l M / 4‘1.‘ f‘\\ -40 dBm fﬂ IJ' \\ '\.\m — M;M
L N / Ly N / ] A e S
Y ch dem
7 P W v
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70546 GHz -38.16 dém -25.16 d& 1.752 GHz 1.755 Ghz 100.000 kHz 175475 GHz 21.38 dBm -8.62 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz ~18.43 dbm -5.43d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -17.03 dBm -4.93 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 21.60 dBm -8.40 dB 1.756 GHz 1765 GH2 1,000 Mz 75607 CHe 3737 dbm o457 db,

)

Date: 8. SEP 2017 08:53:18

i

Date: 8 SEP 2017 09:57:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dBm [,...Wmmwn«.,wu, Wﬁ«--«wfmw\
0de ] L dBm t
-10 dBm i -10 dem !
SPURIOUS_LINE_ABS J |
20 dem WW“' 20 dim ! ey
-30 dem e Jl -30 dem J\\"— N
[ o=
) MM [ s gt N
40 dem i 40 dBm T
~,m.vrwﬁ“’ me
-50 dam -50 dem
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170898 GHz -17.09 dém -4.09 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75262 GHz 9,31 dem -20.69 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz ~26.59 dbm -13.59 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -25.05 dBm -12.05 dB
1,710 GHz 1.713 GHz 100,000 kHz 171202 GHz 9,75 dém -20.25 dB 1.766 CHz 1768 GH2 1,000 Miz 75603 CHe 14.55 dBm 155 dn
.
I 1 i

Date: 8.SEP.2017 09:55:36

Date: 8.SEP.2017 10:00:11

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4-29 of 60



SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Date: 8. SEP 2017 08:54:27

@1 AvgPwr @1 AvgPwr
Limit fheck PARS | SPURIGNE GHNEKADS PABRS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p S
10 dBm i 10 dém \'
ode ‘J \ 0dem - \
-10 d&m -10 dBm [
20 dem ] \ 20 dem r}’
-30 dBm / - -30 dBm
40 dem LI 'lh i 40 dBm ﬂ ﬁ/ \ Ll I ;
v, 7 ‘ e “'“Vk
_mijrﬂm,‘_wmjwlwl,wm / N\ J f \ ™ \ e L
eSTHBT m
,./ Pl Y
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70762 GHz -37.53 dém -24.53 d& 1.752 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 20.00 dém -10.00 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -20.05 dBm -7.05 dB 1,755 GHe 1756 GHz 30,000 kHz 175500 GH= 18,73 dbm 573 de
1.710 GHz 1.713 GHz 100.000 kHz 1.71022 GHz 19.86 dém -10.14 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75664 GHz 32,75 dbm 19,75 dB
i ] L il ]

Date: 8 SEP 2017 09:59:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 g8m
[ i AR M It
ode f '\ dem \,
-10 dem i 10 dBm ¥
SPURIOUS_LINE_ABS
-20 dBm T l‘ -20 dBm l ‘P,qul.u s
-30 dém WW -30 dBm ) M v
e | e —
WY s,
40 dem -40 dem =
R e A i
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Range Up REBW | Freguency |__Powerabs | ALimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -19.07 dém -6.07 d8 1.752 GHz 1.755 Ghz 100.000 kHz 175253 GHz B.55 dBm -21.45 0B
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -28.34 dBm -15.34 8 1.755 GHz 1.756 GHz 30,000 kHz 175500 GHz -26.95 dBm -13.95 dB
1,710 GHz 1.713 GHz 100,000 kHz 171051 GHz 8,44 dém -21.56 dB 1.766 CHz 1768 GH2 1,000 Miz 175813 GHz Z16.52 dBm 352 dn
.
I J1 £
Date: 8. SEP.2017 09:56:44 Date: 8 SEP.2017 10.01:19
SPORTON INTERNATIONAL INC. Page Number 1 A4-30 of 60

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 UIB!I'F“H PURIOUS INE_ABS PABS I" ZDUB;':i‘p S
10 dBm {‘ 10 dém
ods J H 0 dem i \
-10 derm -10 dBm J
SPURIOUS INE_ABS | l ]
20 dem ]. \- 20 dem f
-30 dBm / v -30 dBm ﬂ Jf‘ \
40 derm R \l‘ {\‘ A ||| -+0 dem— L\‘*«W -
S I LN JARRSEIENL | sl 1SN AN A,
St 50 dem
L/ e N
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz || Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70782 GHz -38.24 dBm -25.24 dB 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75478 GHz 20.37 dbm -0.63 d&
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz ~20.15 dém “715.d8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -19.21 dem -6.21 de
1,710 GHz 1.713 GHz 100,000 kHz 171027 GHz 20.44 dem -9.56 dB 1756 CH2 1768 GH2 1,000 Mz 75605 CHe 37,21 chm 451 db
i ] L il ]

Date: 27.0CT 2017 11:35:29

Date: 27 OCT 2017 11:40:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
n 10 dBm;
10 dém — — 17 — -
ode Jf ll dem \}
-10 dem ! A0 dem E
SPURIOUS_LINE_ABS ‘ l
20 dBm L™ -20 dBm b, Lo
ot 1 JL P,
-30 dBm e -30 dem = .
Mwﬂ‘w ;M‘""J I ’“"““‘VWM.‘..N"-««W
-40 dBm o— L= 40 dem S
B i [ty
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170882 GHz -19.23 dém -6.23 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75325 GHz .50 dBm -21.41 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -28.02 dbm -15.02 d& 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -26.75 dBm -13.75 dB
1,710 GHz 1.713 GHz 100,000 kHz 171104 GHz 8,22 dém -21.77 d& 1.766 CHz 1765 GH2 1,000 Miz 175800 GHz 16.81 dBm 31 dn
.
I J1 i

Date: 27.0CT 2017 11:38:38

Date: 27.0CT.2017 11:41:24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4-31 of 60



SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-

01B

LTE Band 4/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db

SGL Count 100/100

Mode Auto Sweep

Date: 8. SEP 2017 10:02:28

@1 AvoPwr (@1 AvgPwr
Limit dheck PAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ug’u_‘gn PURIOUS_| INE_ABS PABS ,1 20 UBF‘L.": A 8
10 dBm fl 10 dBm \
ode ‘ \ 0dem i
_10 dem rl -10 dem T
SPURIOUS_LINE_2BS J v& [
-20 dem j i -20 dem - \
-30 dBm -30 dBm
. \ 1
T AL AR
. i oAl s
h, O N, TR / \'LA / \ f L Iy ﬂﬂ - A DR .
; 7 Nk } 5 dem P N
dran ¥ d l\"\[iww-\mw
60 dem 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -39.49 dém -26.49 dB 1.750 GHz 1.755 GHz 100.000 kHz 1.75460 GHz 21.05 dim -5.95 db
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -23.58 dBm -10.58 dB 1,755 GH 1756 GHz '50.000 kHz 1.75500 GHz -22.60 dBm ~3.60 dp
1.710 GHz 1.715 GHz 100.000 kHz 1.71037 GHz 20.83 dBm -0.17 db 1.756 GHz 1.765 GHz 1,000 MHz 1.75609 GHz -36.69 cBm 23.69 dB
i ] L il ]

Date: 8 SEP 2017 10:07:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dBm 20 dem:
10 dBm 10 dBm
(VMMM! w«-rvm-mw-'lql ifw*“'ww—umwww«-wmw\l
ode } \ dem \
10 dem f ||| 420 dem i
SPURIOUS_LINE_ABS \ | M
20 d&m e | 20 dBm | i
-30 dBm i —— -30 dBm e
MW'M e e
- 40 dBm
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Atimit__| Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170864 GHz -18.82 dém -5.82 dB 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75115 GHz 7.17 dbm -22.83 dB
1,709 GHz 1.710 GHz 50.000 kHz 1,71000 GHz -28.52 dém -15.52 dB 1755 GHz 1788 anz 20,000 kHz 175500 GHz 3540 dBm 12,40 0B
1,710 GHz 1.715 GHz 100,000 kHz 171453 GHz 7,32 dém -22.67 dB 1.766 CHz 1768 GH2 1.00D Mz 75602 CHe 1517 dBm 217 dn
.
Il 1 i
Date: 8. SEP.2017 10:04:45 Date: 8 SEP.2017 10.06.20
SPORTON INTERNATIONAL INC. Page Number 1 A4-32 of 60

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

I o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS, INE_ABS PAS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dem } 10 dém \
ode J { 0 dem &
-10 derm . -10 dBm pf -
SPURIOUS_LINE_&BS J |
20 dem j l 20 dem JJ lt
-30 dBm -30 dBm
AR AR
40 dBm: m— i ﬂ. -40 dBm il o
. 0 \ i A JM]W i,
{
{mﬂ 'W"-\__ o M)‘AMW"’” / h‘k ,fi \ L k L ) r( | ﬂlj‘ \J W“ s R S B A
o L bl fml'm 1.7 9 w
-60 dém 60 derm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70892 GHz -33.01 dém -20.01 d& 1.750 GHz 1.755 Ghz 100.000 kHz ey o 20.02 dBm —gml
1.709 GHz 1.710 GHz 50.000 kiz 1.70995 GHz -22.84 dém -9.84d8 1.755 GHz 1.756 GHz 50,000 kHz 175501 GHz -22.79 dBm -9.79 db
1,710 GHz 1.715 GHz 100,000 kHz 1,71032 GHz 20.32 dem -9.68 d& 1.766 CHz 1768 GH2 1.00D Mz 175613 oHe 3343 cBm o043 B
]—' ] LN il ™)
Date: 8.SEP 2017 10:03:37 Date: 8 SEP 2017 10:08:11
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum mv:
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dém 10 dém
[ mewmw\ MMM Y Y
0de If Tlam ‘\
-10 dBm | \ 10 dBm
SPURIOUS_LINE_ABS ( \ \
-20 dBm 20 dem L B e
-30 dém MMM -[r -30 dBm L-..,__.. M“ o]
i e’
L aianide R s
40 dBm
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170898 GHz -20.78 dém -7.79.d8 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75083 GHz 6.42 dBm -23.58 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70955 GHz -29.91 dém -16.51 8 1.755 GHz 1.756 GHz 50,000 kHz 175502 GHz -28.71 dBm -15.71 dB
1,710 GHz 1.715 GHz 100,000 kHz 171416 GHz £.25 dem -23.75 dB 1.766 CHz 1768 GH2 1.00D Mz 75602 CHe 17.56 dBm 4 55 dn
.
I 1 i
Date: 8. SEP.2017 10:05.54 Date: 8 SEP.2017 10.10:29
SPORTON INTERNATIONAL INC. Page Number 1 A4-33 of 60

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

)

Date: 27.0CT 2017 11:43:46

i

Date: 27 OCT 2017 11:48:32

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 5 5 PABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS f 20 dhim .
10 dBm { 10 dBm %
|
ode / 0 dBm ‘ ‘l
-10 dem - 10 dem |
SFURIOUS. LTNE ABS / J’
-20 dem } | -20 dBm )
-30 dBm \ -30 dBm
JHLNN) e/
-40 dem A (|l 40 dBm o1
- ] _— \ J Cvw M
V)‘M‘h s Ry t ﬁ dem | I ‘“Wul““ulwm»—m-n-h..wﬂ‘w poS—
i I - y .
/ n "'-'M'tw-ww«j \W«\.«JHVJ W ~
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70151 GHz -41.42 dém -28.42 d& e erE | L7%s o 100.000 kHz NI 20.57 dBm —-SWI
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -24.64 dbm -11.64.d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75501 Gz -23.06 dBm -10.06 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71032 GHz 20.57 dem -9.43 dB 1.766 CHz 1768 GH2 1.00D Mz 75601 CHe 37.56 dBm 2456 db,
T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2017 11:44:55

] I o
Spectrum S um
Ref Level 30.00 dBm  Offset 11,70 d8 Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 avoPwr
heck Mt;q | SPURIGHE GLNEKABS_ PAES
BPURIOUS_| INE_ABS 20 ghine _FPURIOUS LINE_ABS PASS
10 dBm
T ot L e S P ()
- ﬁuam ‘\
! \ #m dBm
SPURIOUS_LINE_ABS { k \
20 dem e H [[|F20 dem e
-30 dém #‘*"W f -30 dém L — %“‘-
MW pormrrsd” M“WM
Vo i
A ] 40 dBm o
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||[start 1.75 GHz 3003 pts Stop 1.765 GHz
[Bpurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW, | Frequency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 Gz 1.000 MHz 1.70895 GHz -20.28 dém -7.28 d8 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75034 GHz .01 dBm -23.00 dB
1.709 GHe L.710 GHz 50.000 khz 1.71000 GHz -29.64 dim -16.64 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -27.76 dBm -14.76 d8
1,710 GHz 1.715 GHz 100.000 kHz 1.71366 GHz .48 dBm -23.52 dB 1756 CH2 1768 GH2 1,000 Mz 17653 ohs ~17.34 dbm 454 db
)il ] i )

Date: 27.0CT.2017 11:49.40

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-34 of 60




SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGNE CHNEKARS PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PAES
20 ghine —BPURIOUS_LINE_ABS PABS { 20 chine s F
\I \
10 dBm ( \ 10 dBm |1
o de } \ 0 dem i L
-10 dem -10 dBm )
1 B
-20 dem -20 dBm j .
<30 dem j l\l -30 dBm f
40 dBm '\ J:‘ ﬂ -4l dem ’} "f}
o
Ak LSRR TS, M‘v]wi y f \ Z \ 30 bem ;/ \h - i \;M*Wwﬁﬂk\\mwf
R \ J v
"‘r\mdwr( e NW\J‘I‘Q-' W-—JV WVJ\[M L - ‘-u.f"J
-0 dBm -60 de
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70850 GHz -40.53 dBm -27.53 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.75443 GHz 21.22 dBm -8.78 dB
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -31.13 dém -18.13 d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75502 Gz -29.70 dBm -16.70 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71059 GHz 20.51 dBm -9.40 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75600 GHz -37.56 dbm -24.56 dB

]" 1

Date: 8. SEP 2017 10:11:37

i

Date: 8 SEP 2017 10:16:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 8.SEP.2017 10:13:55

S um L
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
S A et Rk i bt ahm e o i e DL T IUR SRR Py
0 dB { \ 0 gBm T
-10 dBm -10 dBm -
SPURIOUS_LINE_ABS [ ‘
-20 dem ;70 dem \ [ asons ]
-30 dem
40 dem 40 dBm s
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| Start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -20.93 dém -7.93 d8 1.745 GHz 1.755 Ghz 100.000 kHz 1.74617 GHz .67 dBm -25.33 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.70995 GHz -29.06 dBm -16.06 & 1.755 GHz 1.756 GHz 100,000 kHz 175507 GHz -23.86 dBm -10.96 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71580 GHz 4.23 dBm ~25.77 di 1.756 GHz 1.765 GHz 1.000 MHz 1.75601 GHz -15.80 dbm -2.80 db

1 e

Date: 8.SEP.2017 10:18:29

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-35 of 60




SPORTON LAB.

FCC RF Test Report Report No. : FG762714-01B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PABS ﬂ 20 chine s "
10 dBm m 10 dém l’ \
ode Il ¥ 0 dem !‘ \
-10 d&m \ -10 dBm
SPURIGUS. LINE 85 j | J \
-20 dem 1 20 dBm —
-30 dem ‘\L -30 dBm j
40 dam L . ‘f\ il shloem Pi ‘ \. I
P T A ‘ / | i N Y T
' L4 A M} i | 7 ! I ¥ W
Frenafin WM, | P A S
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70847 GHz -38.04 dém -25.04 d 1.745 GHZ 1.755 GHz 100.000 kHz 1.75439 GHZ 19.85 dbm -10.15 dB
1.709 GHz 1.710 GHz 160.000 khz 1.70588 GHz -31.52 dém -18.52 d& 1.755 GHz 1.756 GHz 100,000 kHz 1.75501 Gz -30.27 dBm -17.27 dB
1710 GHz 1720 GHa 100.000 kHz 171058 GHz 20.04 dém -0.06 dB 1,756 GHz 1.765 GHz 1,000 MHz 1,75618 GHz -35.01 dbm -22.01 db

]" 1

Date: 8. SEP 2017 10:12:46

i

Date: 8 SEP 2017 10:17:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 8.SEP.2017 10:15.03

i

Date: 8.SEP.2017 10:19:38

] um L
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
0 ds [ T e IS N T p 0 f‘aﬁ‘nwg«m!—wﬂ e ,WMW‘_‘,\N\'
-10 dBm ( \ 1o dem
SPURIOUS_LINE_ABS { ‘ ‘
-20 dém -20 dBm e
R Frchibyd
«WM (I \\ H‘\M MWL
-30,d -30 dBm MW'”‘M.-.
40 dBm 40 dBm
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| Start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70878 GHz -22.34 dém -9.34 d8 1.745 GHz 1.755 Ghz 100.000 kHz 1.74814 GHz 3.61 dBm -26.39 d&
1,709 GHz 1.710 GHz 100,000 kHz 170996 GHz -31.02 dém -18.02 dB 1755 GHz 1788 anz 100,000 kHz 175525 Ghz 57.48 dBm 1448 0B
1.710 GHz 1.720 GHz 100.000 kHz 1.71690 GHz 3.07 dBm ~26.93 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75635 GHz -18.47 dbm -5.47 db

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-36 of 60




s=amranas. FCC RF Test Report Report No. : FG762714-01B

LTE Band 4 / 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dhim .
I I\
10 dem f{ 10 dém B
ode | \\ 0 dem j |\l
-10 dem ‘ 1 -10 dem
SPURIGUS. LINE_ABS }f L\ / \

-20 dam \ -20 dBm f

Y | i 30\::: | J
”l H j‘/ \MWL‘W1|L/

-30 dBm

40 dem

Pkl e st} . / 0t
' B I e o
u"‘/\ o \MMVM _ﬁww\ - / . P NJ Lm P

-60 dBm -60 dem

Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stﬂ_L 765 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70885 GHz -36.37 dBm ~23.37 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.75440 GHz 20.43 dBm -9.57 db
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -32.86 dBm -15.86 dB 1,755 GHz 1.756 GHz 100.000 kHz 1.75501 GHz -31.17 dBm -19.17 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71060 GHz 20.16 dBm -9.94 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75600 GHz -39.67 dbm -26.67 db
Y
) i )
Date: 27.0CT.2017 12:01:05 Date: 27.0CT.2017 120550

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um ka
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
o ; R w,»uwg_mmmw.jk o der e «W‘ﬁwwmmm\,\]‘
-10 d8m | -1 dem +
SPURIOUS_LINE_ABS { \ ‘
-20 dem -0 dBm -
i T I M
,_,_.MM“I LI " [t |
|t P 5
-30 dg, Pt v h -30 dém [, ™
[ i d
-40 dem 40 dem
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts StD_L .765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -22.05 d&m -9.05 d& 1.745 GHz 1.755 GHz 100.000 kHz 1.74617 GHz 3.67 dBm -26.33 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -30.86 dBm -17.86 dB 1.755 GHz 1.756 GHz 100,000 kHz 1.75521 GHz -26.35 dBm -13.35 dB

1.710 GHz 1.720 GHz 100.000 kHz 1.71626 GHz 3.44 dBm -26.56 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75615 GHz -17.74 dbm -4.74 db

T
i il P2
Date: 27.0CT.2017 12:02:14 Date: 27.0CT.2017 12.06:59
SPORTON INTERNATIONAL INC. Page Number 1 A4-37 of 60

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 ghine —BPURIOUS_LINE_ABS PABS ['\ 20 ghine _BPURIOUS L INE_aBS PABS ﬂ
10 dbm { 1 10dBm ‘ \
o f} |L 0 dem f T
|
-10 dem -10 dem #—
SPURIGUS. LINE 85 / 1 /“ \
-20 dem — 20 dBm T
[\ {1
-30 dem \ -3mdBm f
-40 dBm 'T kf\ ﬂ Bm {I'J ]
W - \ ﬂ' J l o a —~ WM%
' I ‘ nJUN o
60 dBm I e ! S mm«nmm«"/ 50 demy e L et p T
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -34.64 dém -21.64 d 1.740 GHz 1.755 GHz 100.000 kHz 1.75417 GHZ 21.11 dBm -8.80 dB
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz -30.72 dém -17.72 d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75502 Gz -29.35 dBm -16.35 dB
1710 GHz 1725 GHa 100.000 kHz 171082 GHz 20.04 dem -9.06 dB 1,756 GHz 1.765 GHz 1,000 MHz 1,75605 GHz -34.98 dBm -21.98 db

]" 1

Date: 8. SEP 2017 10:20:47

i

Date: 8 SEP 2017 10:25:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L2
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHEGHBEKARS_ PARS
q 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine s
10 dem
0 dB iy et A A A i AR P o, o
-10 dém , ] \
SPURIOUS_LINE_ABS ‘ l \
-20 dBm T P, e
Mwﬂ J L e S—
-30 dBm 1 l
-40 dem 40 dem
50 dbm: 50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_| ||[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Powerabs | aLimit || Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70877 GHz -22.19 dém -9.19 dé 1,740 GHz 1.755 GHz 100.000 kHz 1.74170 GHz 3.02 dBm -26.98 db
1.708 Ghz 1.710 GHz 150,000 khz 1.70957 GHz -29.38 dém -16.38 d8 1.755 GHz 1.756 GHz 150,000 kHz 1,75505 GHz -23.78 dBm -10.78 dB
1710 GHz 1725 GHa 100.000 kHz 171503 GHz 2.72 ddm _27.28 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75602 GHz -16.85 dBm -3.85 dB
Y
) i )
Date: 8.SEP 2017 10:25.04 Date: 8 SEP.2017 10.27:39
SPORTON INTERNATIONAL INC. Page Number 1 A4-38 of 60

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
¥ . . AlS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS P [\ 20 b »
10 dbm } ‘ 10dBm H
ods {l { 0dem / \
-10 dem — -10 dBm .|
e IR A
-20 dem { T -20 dem rf T
30 dem L\ -3g,dBm
-40 dem “IT (\l Bm f T
M i L VBTN T
i L. n f s
o W / prm | G
W W / I\"WUJ I\f.,*‘l et
e A ] -
&0 e ﬂ‘v’ Mt ey V50 der A \"‘N"v"“”"
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts StD_L -765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,700 GHz 1.709 GHz 1.000 MHz 1,708%6 GHz -33.05 d&m -20.05 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75415 GHz 20.11 dém -9.89 db
1.709 GHz 1.710 GHz 150.000 kHz 1.70998 GHz -29.65 dBm -16.65 dB 1.755 GHz 1.756 GHz 150,000 kHz 1.75501 GHz -28.12 dBm -15.12 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71083 GHz 19.59 dém -10.41 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75805 GHz -37.66 dbm -24.66 dB

]" 1

Date: 8. SEP 2017 10:21:55

i

Date: 8 SEP 2017 10:26:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.SEP.2017 10:24.13

Date: 8.SEP.2017 10:28.47

S um L
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
0 ds (_ Pt - — 0 gzt e t‘—\l"\
-10 dBm - t -10 dBm
SPURIOUS_LINE_ABS } | \
20 dem } -2p dBm
40 dBm \ 30 dBm
(==
40 dBm 40 dBm
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -23.80 dém -10.80 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74497 GHz 1.03 dBm -28.07 d&
1.709 GHz 1.710 GHz 150.000 khz 1.70994 GHa -31.34 dém -18.34.d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75519 Gz -27.65 dBm -14.65 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71363 GHz 1.85 dém ~28.15 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75619 GHz -20.35 dbm -7.35 db
T
I 1 P

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-39 of 60




SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5 ”
10 dBm ‘ \ 10dBm ‘ ‘
o b J| J\ 0 dem i i
-10 derm: - -10 dem /)
-20 derm { 20 dem b
Vl 4 T
-30 dam iL\ -30,dBm ‘ /f
-40 dam | " | ‘ﬂ .ﬂl om n "
ST Cant W I\ 3 I l B L Jlk w WMNML
'\w\‘”"w uﬂwm‘j !\.J ‘J\.,m fortin -J«J \L\ O S | fJ I%J L«mwmm}}
.60 dem . = 60 g
Start 1.7 GHz 3003 pts Stop 1.725 GHz || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -39.67 dém -26.67 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.75418 GHz 20.42 dBm -5.58 db
1.709 GHz 1.710 GHz 150.000 khz 1.71000 GHz -31.35 dbm -18.35 d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75500 GHz -28.08 dBm -15.98 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71085 GHz 20.12 dBm -9.68 di 1.756 GHz 1.765 GHz 1.000 MHz 1.75661 GHz -36.88 dBm -23.88 dB

]" 1

Date: 27.0CT 2017 12:09:22

i

Date: 27 OCT 2017 12:14:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2017 12.10:31

] um L
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
o ds " L3 . 0 gB 2 \
-10 dBm , ]‘ -1 dBm
SPURIOUS_LINE_ABS / | \
20 dem 2p dem
/ \" [ \\&J i
Bm - |30 dem
L

40 dBm 40 dBm
50 dbm: 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup RBW | Frequency | Powerabs |  ALimit

1.700 GRz 1.700 GHz 1.000 MHz 1.70858 Ghz -23.46 dBm -10.46 d& 1.740 GHz 1,755 GHz 100,000 kiz 1.74462 Gz 246 cBm ~27.5408

1.709 GHz 1.710 GHz 150.000 khz 1.71000 GHz -30.64 dém -17.64.d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75527 Gz -27.07 dBm -14.07 dB

1.710 GHz 1.725 GHz 100.000 kHz 1.71465 GHz 2.15 dBm ~27.85 di 1.756 GHz 1.765 GHz 1.000 MHz 1.75654 GHz -19.75 dbm -6.75 db

T
Il 1 P

Date: 27.0CT.2017 1215:16

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-40 of 60




SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS l_luH 55 20 chine s ﬂ
10 dBm \ 10 dBm , ‘
ode J \ 0 dem }
/| [l
-10 d&m T -10 dBm 1 J‘
-20 dém ] T -20 dém t
-30 dem I‘r \ n 'aj'F'B"' f |F'|'\
-40 dBm: - ﬂ H 40 dBm ﬂ ‘{ 1
: b N
" o T ol A - g
T pl ’ y
&0 e [ i O A — A’ o UBW"” s ot \»yw-mau-w‘v
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70892 GHz -39.74 dém -26.74 d& 1.735 GHzZ 1.755 GHz 100.000 kHz 1.75395 GHZ 20.75 dBm -9.25 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70558 GHz -30.79 dém -17.79 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75501 Gz -27.77 cBm -14.77 dB
1710 GHz 1.730 GHz 100.000 kHz 171111 GHz 20.76 dim -g.24 d& 1,756 GHz 1.765 GHz 1,000 MHz 1,75622 GHz -37.42 dbm -24.42 db

]" 1

Date: 8. SEP 2017 10:29:56

i

Date: 8 SEP 2017 10:34:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
ods P 0 deae A .
w T -\
-10 dBm | \ —III:IBW
SPURIOUS_LINE_ABS J \ ‘
20 dem dBm ;
30 dem A 30 dBm \‘«-M
A ™
40 dBm 40 dBm
-50 dém 50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70882 GHz -23.99 dém -10.99 d& 1.735 GHz 1.755 Ghz 100.000 kHz 173983 GHz 1.81 dBm -28.19 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70950 GHz -29.15 dBm -16.15 8 1.755 GHz 1.756 GHz 200.000 kHz 175515 GHz -26.05 dBm -13.05 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71363 GHz 1.50 dém -~28.50 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75621 GHz -20.57 dbm -7.57 db

]" 1

Date: 8.SEP.2017 10:32113

i

Date: 8.SEP.2017 10:36.48

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A4-41 of 60



SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 4 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.70 di Mode

Auta Sweep

Date: 8. SEP 2017 10:31:05

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS ﬂpH 55 20 chine s ﬂ
10 dBm ‘ \ 10 dBm |
0de j I 0 dem ) T
-10 d8m T -10 dBm {f k
-20 dem f y -20 dem I
-30 dem l \ -30/4Bm \
40 dem l n 401 tBm ﬁl (J
i e ol M’ L{L ﬂ H 59 dor ]\ X )\f*‘hlJ vl lidl).
| 2 0 8 N R WA P i R
ey W Wy \ J e
-60 dBm o i WJ st '—fED e MMJ‘ \'JL w-l\r MJLJ
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70625 GHz -39.80 dém -26.80 d& 1.735 GHz 1.755 Ghz 100.000 kHz 175393 GHz 20.00 dBm -10.00 d&
1.709 GHz 1.710 GHz 200.000 kiz 1.70589 GHz -31.14 dBm -18.14 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75500 GHz -30.15 dBm -17.15 d8
1.710 GHz 1.730 GHz 100.000 kHz 1.71109 GHz 19.67 dém -10.13 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75613 GHz -36.50 dBm -23.50 dB
Y
I 1 P

Date: 8 SEP 2017 10:35:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L2
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
0ds r‘ i » — P Y STy od & |
-10 d8m 1' -10 dem
SPURIOUS_LINE_ABS \ l
-20 dem -2 dBm
» | \ =
30 dém | 0 dBm &
-40 dem 40 dem
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -25.04 d&m -12.04 d& 1.735 GHz 1.755 GHz 100.000 kHz 1.74038 GHz 0.50 dém -29.50 dB
1.709 GHz 1710 GHz 200.000 khz 1.70897 GHz -30.81 dém -17.81d8 1.755 GHz 1.756 GHz 200,000 kHz 175861 GHz -28.74 dBm -15.74 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71720 GHz 0.76 dem =29.24.d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75612 GHz -23.04 dbm -10.04 dB
T
) i )
Date: 8 SEP.2017 10:35.22 Date: 8.SEP.2017 10:37:57
SPORTON INTERNATIONAL INC. Page Number 1 A4-42 of 60

TEL : 886-3-327-3456
FAX : 886-3-328-4978





